As.\sembly Manual
\ & Part List

| RERBABEH IR

>

The Assembly Manual & Part List is only for reference.

hZFERPREEIIRNESE,



:S@

TABLE OF CONTENTS H 3
REQUIRED TOOLS FOR ASSEMBLY
B T oottt 02
ASSEMBLY PROCEDURE
B T R oottt eneeean 03
PART LIST
FEIHBUZR oottt r st enaenens 27
TROUBLE SHOOTING
BB ettt ettt a Atttk h A h bbb bbb s b et e A A e AR s A e A Attt A ke b e b b e b b e bbb s bbbt n e snanes 37
WARRANTY
JTRABERER oottt 37

A IMPORTANT NOTICE

SKYRC is unable to ensure that the user will follow
the instructions supplied with the bike, nor can
SKYRC control how the bike is assembled,repaired,
operated and maintained. For this reason, SKYRC
cannot be held responsibility for damage, loss, or
injury caused by the use of materials different from
what is indicated in the manual, or from the
improper use of the product. From the moment the
buyer begins the assembly progress, he is
assuming the responsibility of any consequence
resulting from misuse or assembly. If customer
can't accept this, please return the product to the
place of purchase. The returned item should be
new, unused and with complete package.

pE o AU

ARBDEERIEAF LB RIRBPIEREE
ABEHRIRE PR ERAEIE MR aR/HUR/ 18 . 18R (F
REZERF. At , FRATDREBEFMBTLUTER
ERRIBIR. MERABBENRE :

1. AP ERSRAREAR TR RERY

2. BFREREERAS.

NEPTFHERRERENB—ZE , EFPBETT
FERTERAFISERNEANER. MREFFREE
ZWERX  FRERFERRMIL. T8, BERIE
BEmEH  KMEA , BEETH.

HELPFUL HINTS FOR ASSEMBLY

1. Avoid working on a deep pile carpet. It is
difficult to find some small components, such as
screw, if you drop them into it.

2. To prevent parts from rolling off and protect the
working surface, you could put all the small
parts into a container.

3. Avoid running the bike in cold weather. Low
temperature may cause plastic and metal parts
brittle. What’s more, the grease and oil become
thick which may cause poor performance.

4. Test fit all parts before attaching them to the
bike.

BERT

1. REAEEREMY FREERE , MRFEMY
PlaniRez | Rt B | RMEHE].

2. ATREEHRE | RFBEGRESSRE.

3. REBRAEXRCHMRRIFERE. RERSIRE
HiNEeRBHSXNR , B21iTHH. MABIEE
W, B ERE.

4. EEIEREMZAE , FRASHGZETEVS.




:S@

REQUIRED TOOLS FOR ASSEMBLY ZEftTH

= 15mm
E 2.0mm

® Hex wrench 7~NEIRF E 3.0mm
{) 55mm
' ® Nut driver #8%£7] _

® Phililips Screwdriver +=1R%7]

® Caliper *R

. | @ Threadlocker $R£f%

® Needle nose pliers REH

® Scissors %71 | ® Shock Oil =R

® Side cutter “ @ Cabletie
FOH | v | ® Tire rubber #RAE




:S@

ASSEMBLY PROCEDURE ZEfgi378

Step1 Step3
! (© |
RB-A034
FW 2.6x@6x0.5T .............. 1
-
RB-A033
FW @9x@13x2T .....ccccennt 2
-
T~ RB-A004
Note:It will be easier to assemble if you add oil T~RB-A005

to the ring (RB-A033) before installation.
RR: ilyﬂj%%oﬂ%ﬁt;‘%ﬁﬂuifﬂi%iﬂi, RRE
oES

Step2

S~ RB-A034

4 N

© (J

RB-A029
23.2X25.9X4T ..o 1

© |

RB-A032
FW @3x@6x1.5T ................ 2

& /

T~ RB-A030

RB-A002

RB-A003




:S@

RB-A028
22.5x211.9x2T

© d

RB-A035
M2 5B 1A R

© |

RB-A034
\FW 22.6x26x0

ST
J

T \RB A034

Stepb

(O

B
RB-A041
MAXTOPH. ...

@H]

RB-A031

RB-A006

&

210.2x214x4.5T ..............

212.9x@8.9x2T .......c......

~

\ RB-A031




:S@

RB-A041
M4x10PH........cccoeis 2

L

RB-A040
M3x10PH.......ccoovie 6

7N
RB-A011
M3X10PH.....oovviieee 6

RB-A022
9 Brg.g6x@13x5ZZ............. 1

c,— RB-A041

RB-A011

% RB-A040

RB-A041




RB-A044




Step9

4 N\

RB-A036
M3X8TS....oiiiieieeeee 5

O L

RB-A021
Collar6x10x5.3..........ccu... 2

RB-A025

RB-AQ22
Brg.@g6x@13x57Z7................ 2
- J

RB-A021

RB-A036

RB-A045

RB-A022
RB-A020

Step10

4 N

RB-A036
M3X8TS....oiiiiieee 4

RB-A024
MABFHASEE ... 2
- J

Note: Please secure the rim and the tire with
tire rubber after finishing assembly.

?Eﬁ?:%c”t% (EIERBEBRSHRRARKK

[ls

RB-A038

RB-A039
RB-A036
\C D
*(_,)' _ o=
] D)
RB-A024 !!,i'\-/’ v =0




:S@

RB-E003
RB-A042

Step11

RB-E005

4 N\

RB-A042
M3X5TS....ooiiiiii 2

RB-B044 %
M3x14TS 2

EAT

Step12

.
{

RB-A036

O

RB-E004
@6XB13X4T...cooiiieeeeeee, 1

\ /

RB-E004 RB-A036

RB-A036
M3X8TS.....ooiiiiii 5

O

RB-E004
BOXB13X4T. oo 1

- J




Step14
e ] N
RB-
Brg.@6x@15x5Z7................ 2
\ J RB-E010
RB-E008
Step15

&

RB-E011

26x@8X0.5T.....cceveeeene 3

RB-A022
Brg.g6x@13x57Z7................ 2

)

RB-A022

RB-EO011




:S@

RB-E013

$ Iy
Step16 /f;r},}.o@go. 24

SSSIAS
i< ’,?

X ¢

Dy _ =
Q &
N4 RB-E018

T
|
“' #\7 ”w

Note: Please secure the rim and the tire with
tire rubber after finishing assembly.
%ﬁg%%&ﬁﬁ%%%ﬁ%%ﬁ%%%
E




:S@

RB-B039
Step17
| RB-B006
M2.5XBTS....oevveeereeernnnne 4

RB-B047
® RB-B047
‘L @/
l

RB-B033
@
T
pVZAN
N J (K
[~ RB-B007
,u\

RB-B013
RB-B043

RB-B044
M3X14TS.....ciiiiiie 4

RB-B043 RB-Bo45 /‘Z

M3X10TS....ooiiiiiie 8
RB-B001

m RB-B010

RB-B045 RB-B018
B3XBTX2T .o 4

7 :
o o

~—~

RB-B044

RB-B018

RB-B002

RB-B012
Collar9x4.2x27................... 2

\ /




RB-B043
RB-B034

/ RB-H005
/ RB-B035

|

el
@i@ {

M3Xx10TS....oiiiiiiiee

Step19

|

RB-B043

Step20

RB-B043

RB-B043
M3X10TS...coociiiis

-
&




RB-C009
M3X8TS....ooviiieereeee 1

RB-A022
Brg.g6x@13x5Z7................ 2

(S /

FERERRAE

Caution:Solder the positive and negative wires of the ESC
with the copper sheet before assembly. Pay
attention to the polarity of the ESC wires.

AR REZAIBEHETIEEFIERRENERFEE,

Step22
/@ m N\

RB-A037
M4x3SS......ccooiiiiiiiiie 2

O]

RB-B030
FW @6x@8x1.5T........ccuuve 2

)

RB-B037
E-ring @4......ccoooiiiin 1

o L1

RB-B027
22.5x15.2 needle pin.......... 1

O [

RB-B029
Brg. 86x@15x5zz................ 2

Ol

RB-B028

\FW B15X@23X6T........cco 2/

RB-B031

RB-A037

RB-B029
RB-B028

RB-B025

RB-B037




Step23

RB-C007

(O I

RB-E014
82x13.5 needle pin..
\

4 )
7N\
H)
RB-E015
MABFAR R R ... 1

M3x22PH.. ... .......

RB-C002

RB-E015

RB-C003

Step24

-

O I

RB-B038
23x55.5needle pin

&

RB-B022




RB-A024
MABFHASEEE ...

RB-A036
M3X8TS....oiiiierece

©

RB-B012
Collar4.1x9x18

RB-B012
Collar9x4.2x27

&

RB-B012

N
RB-B043
M3X10TS.....oiiieiieeeeen 4
Ol T
RB-B041
22x13.5 needle pin............. 2
. J
RB-B041
Step26
RB-B012

RB-B016

\ RB-A036 RB-A024

20

RB-B015




Step27

1

RB-A024
MABFHAEE ... 3

RB-A036
M3X8TS....cooiiiiiiiriee 2

©)

RB-B012
Collar4.1x9x18.......ccccccu..... 3

- —

R BLEREAE

Caution: Pay attention to the direction of the screw.




RB-F008
FW@9.7X22.5X2.25T........ 1

)]

RB-F010

RB-F015
E-ring@16........cccvvrivrnnn 3

RB-F004
FW@3.5xa7x2T........cccceee 3

m|
RB-F014
M2 SRAAAERE ... e, 3

© |

RB-F005
FW@3.5xa7x1. 8T............... 3

© |

RB-A034
FW 22.6x@6x0.5T ............. 1

- J

RB-F014 % RB-A034
RB-F003 &

RB-F002

= RB-F006
RB-FO15\@ _ /
[

/ RB-F013

RB-F005

RB-F004

@f RB-F008

~__— RB-F009
~__—RB-F007

‘ RB-
_— RB-FO12

e

= RB-F011
Q@
=(0)

NOTE: The user could adjust the effect of the rear suspension according to
different racing ground by instralling shock body spacer.

R AP AIRESSREEERE AT REERE.




RB-D001

i N
- d /‘ . ‘?._, > )
I\R/nggggL .......................... 1 RB-D002 n\‘t}\\\’fq\i . "\F_.%

RB-D003

RB-C008
M3x30PH.......ccocoeiiins 1

©]=

RB-D005
M3FFHASEEE ... oo 3

©) =

RB-D003
BXIX13.iiiiiiiit e 3

AN L)
— ]

RB-D003
BXIX15.5. s e 3

S /




D]
(©)

i

™ !
< 3 =
2 o .|
n_D R_u x
m
[he
@ O
™
o
oQ
m
x ™
< o
o (
B B IR Py v
m
o

~
)

RB-B043
M3X10TS.....cviiiiiiiiee

Collar2.6x6x27..................

Step32

|

Step31

RB-B043
M3X10TS...coiiiieieeeee
©)

RB-B010




RB-B0O11

Step33

RB-B043

RB-B043
M3X10TS.....cviiiiire

-

RB-A040
M3Xx10PH.......ccoeire

Step34

I
A037

M4x3SS.....ccooiiiiiiie

©
RB-

|

RB-A015

RB-A026

RB-A037




Step35

RB-B043
M3X10TS....cciiiiiiis
(S

]
o

RB-H001

'
T L

Step36

-

RB-A036
M3X8TS.....cocviiieiiie

RB-B044
M3X14TS.....cviiiicie

&

RB-A016

RB-B044




Step37

RB-B043
M3X10TS....cciiiiiiiiiie 2

© W

RB-A037
M4xX4SS......ooiiiiiiiiie 1

O [

RB-B045
B3XBTX2T oo 2

RB-B032
23.2X232.5X12T..cooee oo 1

S J/

| A4 Paper

=

4 N RB-H002

Caution:The space between the two gears should be the

same thickness as one piece of A4 paper. We can
put one piece of A4 paper between the two gears
before assembly and take it away after finish.

MAERZE=RE A —KAMRMEE, REZH
BMATUERER Z B —KAMR, RETHE, B
AL N T R B e

RB-B043

RB-B045

A4 Paper

| A4 Paper

$

C)Qé
O
o
®




Step38

p
@] |

RB-A037

M5X4SS......ccooviiiiii 8
-

Step39

Cr==

RB-B040
M3x10TS.....coiiiiiiiine 2

RB-B040




Step40

RB-H006

pE Y

L

R
N O
DALY




Step42

RB-E016

Rx: MENRERRZE
1 IGAZ B HE K M iR AT FL M .

Note: How to install the chain

1.Install the Ainto the chain
2.Secure Aand B with C

2. BENAH, RERHCBEEFE.

=%

e~

MREEL K, HFARB-C006%##£RB-C002, B %R 7L
(IBAERTEE, WMTEFR.

If the chain is too tight, please replace RB-C002 with
RB-C006 and make the eccentric hole direct to the
front wheel.

RB-C006 RB-C002

- TN
,,-@.(ofz%@“’(ﬁf o

S0/
A A 7
S S
,,/w"
GA

WMREL AR, 15 FARB-C006%51#%RB-C002, B %R LFL
LT EHIRE, TERR.

If the chain is too loose, please replace RB-C002 with
RB-C006 and make the eccentric hole away from the
front wheel.

RB-C006 RB-C002




Step43

RB-G001

-

(n
RB-B043
M3x10TS

&

RB-B043

RB-G002

of the bike is not on metal or con-

short circuit and the ESC may get
burnt when the gyro starts

R ERFBRBRZAE, 1§

1E AL PESRASL/E B R I IR

Caution: Before you power on the
bike, please make sure the bike stand

ductive surface, unless it may cause

BB T RERENE S B
SSBHMRMSEE L, Lisak

metal or
conductor

ERWFHIK




PART LIST F{¥53E

RB-A001 2% RB-A002 24 RB-A003 2 RB-A004 2t
press cap upper aluminium tube lower aluminium tube front shock spring
EzEiE LTRE TAAE ATAR R
RB-A005 2% RB-A006 24 RB-A007 2t RB-A008 2t
shock axle O-ring @10x2Tmm Hex Press Cap chromium axle shock
R Onzsmnzd10X2Tmm AAENE R
RB-A009 2% RB-A010 14 RB-A011 14 RB-A012 14
fixed mount front upper suspension mount steering ball stud connecting rod
[E 2 EE LEER TRk EF
RB-A013 14 RB-A014 2% RB-A015 14 RB-A016 14
‘ ‘
servo axle fixed mount driver mount swing arm A
i) EEEE IR EE ZEAFA
RB-A017 14 RB-A018 14 RB-A019 14 RB-A020 14
front lower suspension mount steering axle front wheel front wheel axle
TEER kA A4 A5
RB-A021 2% RB-A022 8t RB-A023 24 RB-A024 8t
o) o
@ @ /’7 ﬂ /0 ﬂ
b %é 07
rubber pad bearing 686zz brake disc lock nut M4
& #K6862Z HER sz M4




:S@

RB-A025 14 RB-A026 24 RB-A027 14 RB-A028 2t
©
front tyre servo spring swing arm B oil plug
ES RS 125#B HE
RB-A029 2% RB-A030 2% RB-A031 2t RB-A032 44
nylon plug sliding plug nbushing O-ring @3x1.8Tmm
REE BE REE Omzsim P3x1.8Tmm
RB-A033 At RB-A034 44 RB-A035 244 RB-A036 304
= = == O O
O-ring @9x1.8Tmm shim lock nut M3 button head screw M3x8
OmzsE @9x1.8Tmm wE FriteggM3 Bk~ FigeM3x8
RB-A037 5t RB-A038 1% RB-A039 14 RB-A040 6
@ 9@ 9
stop screw right shock protection cover left shock protection cover cup head hex screws M3x10
iAtizeM4x4 AMRESFE EMRREFE HskmrfaigeM3x10
RB-A041 44 RB-A042 44 RB-A043 14 RB-A044 14
cup head hex screwsM4x10 button head hex screws M3x6 head cover front wheel cover
Wk m7~figLM4Ax10 kA7~ FigeM3x6 EXE BIEE
RB-A045 1# | RB-B001 14 RB-B002 14 RB-B003 14
eva shim right side panel left side panl chassis connector
fi-2tk 3 AR EMR FRERSK




:S@

RB-B004 14 RB-B005 1% RB-B006 14 RB-B007 14
shock spring mount upper case DC convertor DC convertor lower case
BRI & BERERE LS BERERETS
RB-B008 14 RB-B009 14 RB-B010 3t RB-B011 14
Sy
rear left mount rear right mount stand bar plug mount
RAEME REAME X SRIHEE
RB-B012 5¢ RB-B013 14 RB-B014 2 RB-B015 3t
bearing bushing tail shelf axle fixed short axle fixed long axle
WE R& [El A5 [ E 4
RB-B016 64 RB-B017 24 RB-B018 4 RB-B019 2t
‘e, (@
NN -y NN
& &Gy e, (e,
B
bearing bushing servo fixed mount balance rod screw balance rod
WE FEHBEIEEE FHATIRE FHF
RB-B020 14 RB-B021 14 RB-B022 14 RB-B023 14
windshield battery upper case battery lower case battery fixed left side panel
FHRUR it E 5 it & T 5 it 2 L 2 AR
RB-B024 14 RB-B025 14 RB-B026 14 RB-B027 14
battery fixed right side panel large gear gear pin pin roll
it & E A MR REH teahih st




:S@

RB-B028 24 RB-B029 24 RB-B030 24 RB-B031 14

bearing mount flanged bearing F6962Z copper pad small sprocket
R E sH=mRkF696ZZ kg R
RB-B032 14 RB-B034 14 RB-B035 14 RB-B036 14

pinion receiver upper case receiver lower cas shock absorbing spring
N B LR WM TR R
RB-B037 3t RB-B038 1% RB-B039 24 RB-B040 3t

phillips countersunk head
3x6

circlip M5.0 E-clip black battery case clip screw M2. body clips
+#M>5.0 E-clip 2& Rt sAk+rigeM2.3x6 1
RB-B041 2% RB-B042 84 RB-B043 304 | RB-B044 134

(D) (D) (D) (D)

(D) (D) (@) (D)
= S S

foolwheel stop screw M5x4 button head hex screws M3x14
g 1Atae£M5x4 Bk~ sz M3x10 BEkm~fareM3x14
RB-B045 64 RB-B046 14 RB-B047 44 RB-B048 5¢

oox o
Cross r d tapping
aluminum pad PET body shell screws%’,&‘ﬁ’_g%a cap head hex screws M3x12

2k EHPE Esk+FaKmePA2.3x6 kM mgeM3x12

RB-C001 14 RB-C002 2% RB-C003 24 RB-C004 14

Dy 1

rear wheel frame adjustment mount 1 gear holder rubber plug
RERER At fE{iva: Bz




:S@

RB-C005 24 RB-C006 24 RB-C007 24 RB-C008 14

conductive copper slim adjustment mount 2 cap head hex screws M3X22 cap head hex screws M3X30
SaER A2 HkmmpeM3X22 kM7 eeM3X30
RB-C009 14 RB-D001 14 RB-D002 14 RB-D003 14

=

phillips countersunk head

screws M3X8 cap head hex screws M3X36 hex bearing bushing 1 hex bearing bushing 2
Mkt+reLM3X8 HkRRgLM3X36 el AfE2

RB-D004 14 RB-D005 1% RB-E001 14 RB-E002 14

shock shield M3 locknut with flange rear right rim rea left rim
HRERIFE ez B M3usx s FAT= RRER
RB-E003 14 RB-E004 24 RB-E005 14 RB-E006 14

X
&7

4

7

positive shaft spacing bushing shaft fixing mount stator cover
IEAR%H ERE EE R EFHE
RB-E008 14 RB-E009 14 RB-E010 2t RB-EO011 24
gyro rim negative shaft bearing6962z J6x38x0.6Tmm
FEsg {4 et ##ik696ZZ

RB-E012 14 RB-E013 14 RB-E014 2 RB-E015 2
sprocket ¥ rear tyre R pin shaft 2x13.5mm locknut M5
PN TR4LhR #Hhe2x13.5mm ez M5




:S@

RB-E016 14 RB-E017 24 RB-E018 1% RB-E019 24

chain 25H 68bit Shim @5x@7x0.5mm EVA shim cap head hex screws M3X6
2% 256H 68+ #p @5x7x0.5mm e kM rmeeM3X6
RB-E020 14 RB-E021 12#| RB-F001 14 RB-F002 14

shock cap shock tube
R AR BREE
RB-F003 14 RB-F004 14 RB-F005 2 RB-F006 14

= e @

oil plug oil seal plug O-ring @3.5x1.8Tmm shock tube bushing

HE hEE Omz#Ed3.5x1.8Tmm BREE
RB-F007 14 RB-F008 14 RB-F009 14 RB-F010 1

spring mount seal bushing seal cover seal rubber cover

HWEE EHE FifE TG E
RB-F011 14 RB-F013 14 RB-F014 14 RB-F015 2t
RB-F012 14

@,
&

shock mount shock spring M2.5 locknut without flange plug pad
vl BRI iR BM2. 5k 3]
RB-G001 24 RB-G002 2% RB-H001 14 RB-H002 14

frame plate frame shaft servo
HIRHR X5 (RAEMHD fiEt ik




:S@

14

RB-H004

battery
Bt

14

RB-H005

receiver
AL

14

RB-H006

14




__ 7 SR

Parts No. | QTY. | Description Parts No. | QTY. | Description
RB-A0OT 2 | Exm RB-A030 2 | gigingelug

RB-A002 2 jf%e%lé%uminiumtube RB-A031 2 %b;;gng

RB-A003 2 lowor Agluminium tube RB-A032 4 OB E

RB-A004 2 | inaRang RB-A033 4 | ik

RB-A005 | 2 | §gh RB-A034 | 2 |

RB-A006 | 2 | wghmwe RB-A035 | 2 | pimsus
RB-A007 2 | RREw T RB-A036 30 | EXRARBANT S
RB-A008 AL RB-A037 5 | kfumsnens
RB-A009 2 Ao ount RB-A038 1 rightshook protection cover
RB-A010 1 fErl\Etl pper suspensionmount | BB _A(03Q 1 Iz:(if}mﬁrg%( %?;egion cover
RB-A011 E RB-A040 6 | AXRAhma 0
RB-AOT2 | 1 |&R™"™ RB-A04T | 4 | gBiestiousamnslto
RB-A013 1| Eaw RB-A042 4 Bl i
RB-A014 2 | g RB-A043 1| BEgageve

RB-AO15 | 1 | gga RB-A044 | 1 | lioptuneel cover
RB-A0T6 | 1 | ™" RB-A045 | 1 | 32%™

RB-A017 1 flr:olnat ir%vgr suspensionmount|  BB_B((1 1 ;?letl ?);ﬁde panel
RB-A018 1| 23 RB-B002 1 | leftside panel
RB-A019 1 fﬁ%og%twheel RB-B003 1 gggsitg?%cgznnector
RB-A020 1 %o$%t§¥hee| axle RB-B004 1 hiagkd;;%

RB-A021 2 jubper pad RB-B005 1 shock spring mount
RB-A022 | 8 | Resbor RB-BO06 | 1 | uppercaseDCconvertor
RB-A023 | 2 | Gye™™ RB-B0O7 | 1 | RSeaerivercese
RB-A024 | 8 | giiisws RB-B008 | 1 | [ggisfimount
RB-A025 | 1 | g™ RB-B009 | 1 | [Sarrisntmount
RB-A026 2 | EhwE" RB-B010 3| $EWY

RB-A027 | 1 | §hs RB-B011 1| pugmount
RB-A028 2 ;%;'gp'“g RB-B012 5 gﬂ?%ring bushing
RB-A029 2 %/;Engplug RB-B013 1 tail shelf axle

B%




o ESUEBER
S e SR &b

Parts No QTY. | D i
. . e i
scription Parts No QTyY ..
. . | Description
RB-B014 2 fixed short axle R
EE B-B043 button head h
RB-BO15 | 3 | Belioe™® 30 | mEmAmEL 0
E] 7E < 5 RB-B044 button head h:
RB-B016 6 bearing bushing 1o @%W;—\%;gXé%rgiV]sy3X14
WE RB-B045 6 aluminum pad
RB-B017 2 servo fixed mount ok
e HL Bl 2 RB-B046 1 PET body shell
RB-B018 4 balance rod screw FETE
1547 4 6 RB-B047 4 Sorowe BRS 4gad tapping
RB-B019 2 F’,""J?”"e rod Bk +F B WUZ ££PA2. 3x6
E & AT RB-B048 5 cap head hex screws M3x12
RB-B020 1 ;‘{g,n_fsihiem RSk R 7S F 2 ££M3x 12
A RB-C001 1 rear wheel fra
RB-B021 1 | beteryuppercase REE
wEEE RB-C002 adjustment m
axly t1
RB-B022 1 battery lower case 2 BRE -
HitE T RB-C003 2 gear holder
RB-B023 1 ba}tq_y fixed left side panel s
Bt 2 B 1 72 AR RB-C004 1 rubber plug
RB-B024 1 battery fixed right side panel —
&= B E A AR RB-C005 2 conductive copper slim
RB-B025 1 |arg%gear S K
g RB-C006 adjustment t2
RB_BOZ6 1 %;23; pln 2 iﬁ%@éz moun
) 4 RB-C007 cap head h
RB.B027 e T | SR paganoxs
o 5 5 4 RB-C008 cap head he
RB-B028 2 bearing mount 1 T
40 7R RB-C009 1 phillips counfersunk head
RB-B029 2 f?gged bearing F6962Z TSk + 5 42 M3 X8
3% X UHIKF69677 RB-D001 1 cap head hex screws M3X36
RB-B030 2 %Cﬁ%perpad Rk 75 B 2 ££M3X 36
i RB-D002 hexbeanngb hi
1
RB-B031 1 sjmﬁagﬂ;procket 1 ~ .
NS B RB-D003 hex bearing b
RB-B032 ] pirLi:on 1 X mg ushing 2
NER RB-D004 1 shock shield
RB-BO33 1 Hon L aheel axle BRBPE
EIE RB-D005 M3 locknut with fl
RB-B034 1 receiver upper case ! Bﬁ*\@ﬂmmllf 2N9°
I RB-EQ01 1 rear right rim
RB-B035 1 receiver lower case Ghidcke
B TS RB-EQ02 1 rear left rim
RB-B036 1 shock absorbing spring RRER
HERE RB-EQ003 1 positive shaft
RB-B037 3 circlip M5.0 E-clip black R
+EM5.0E-clip 2 RB-E004 2 spacing bushing
RB-B038 1 battery case cip FBE
Bt & 4 il RB-E005 1 shaft fixing mount
RB-B039 2 | SR ke hea "o it
TR e 36 RB-E006 1 stator cover
RB-B040 3 | bodyclips ETE
44 RB-E008 1 gyrorim
RB-B041 2 tﬁiﬂoolwheel PEARTX e 4t
RB-E009 1 negative shaft
RB-B042 8 stop screw M5x4 R
1E R M5 x4 RB-E010 2 bearing6962Z
7696227




__ 7 SR

Parts No. | QTY. | Description Parts No. | QTY. | Description
RB-EOT1 | 2 | B i o om | RB-FOO8 | 1 | EHg™"
RB-EO12 | 1 | Rg” RB-FO09 | 1 | Zgg

RB-E013 | 1 | EEY" RB-FO10 | 1 | 35ggebereover
RB-E014 | 2 | BWisissmm | RB-FO11 1 | ghockexte

RB-E015 | 2 | gillyams RB-FO12 | 1 | gheckmount
RB-EO16 | 1 | &%% aob RB-FO13 | 1 | gockse
RB-E017 | 1 | Eiiiooncormmosm RB-FO14 | 2 | 5iiaim srmne
RB-E018 1 | aam RB-F015 2 | plugpad

RB-E019 | 1 | FAE¥Nagiss "™ RB-GOO1 | 2 | ZWE™

RB-FOO01 B i RB-G002 2 | Eww Ran
RB-F002 1| st RB-H001 1|85

RB-F003 | 1 | g™ RB-HO02 | 1 |mo0r

RB-F004 1| asz e RB-H003 1| &%

RB-F005 2 | inkm RB-H004 1| battery

RB-F006 1 )’)Sﬁh%:%t%be bushing RB-H005 1 ;;ﬁ;;}ller

RB-F007 1| e RB-H006 1| sparedummy




:S@

TROUBLE SHOOTING ZFMERRE

Problem 1 The motorbike does not move.

Cause

1) Battery in motorbike or transmitter is no power.

2) Motor may be broken.

3) ESC does not work.

4) The setting of transmitter or ESC may be
wrong.

Problem 2 The model is out of control.

Cause

1) Transmitter or antenna may be broken.

2) The motorbike may be out of range from
transmitter.

3) Power of the transmitter is weak or dead.

Problem 3 Short run time.
Cause

1) Battery may be damaged.

2) Charger may be damaged.
3) Battery is not with full power.

Problem 4 Poor performance of the motorbike.
Cause

1) Suspension may not run freely.

2) The steering may be damaged.

3) Chain may be too loose or too tight.

4) Rear wheel may not adjust straight.

1. B/ : EREREMA.
[RE ST :
1) ERERibmEEESEIRA,
2) BikER,
3) BEARIE,
4) EIEEEBEREER.

2. [ : BFEEARES.
JRESH
1) EfEaRE KRR,
2) ERERLERSEEE.
3) EiZRRIRBEEAEIMEERE.

3. AR : EFEEahATaiE.
RE ST :
1) EBithrIEEIRIR.
2) FTEBESTIREIRIA.
3) EBithRFEi,

4. [BJRE : EFEEMERE(R.
JRE D
D EREsREP TR,
2) FEHIRIR,
3) EFRERFIN , RNTEA.
4) FRITRRBEIER.

WARRANTY ({R{EEK

Each kit is inspected and adjusted carefully before
leaving our factory and we guarantee the kit be
free of material defects and workmanship faults.
We will repair the kit for customer free of charge
within 90 days after the purchase date.

The warranty doesn’t cover crash damage,
modification, failure to maintenance, or the
damaged caused by improper use.

The warranty doesn’t cover any result which
caused by final user’s assembly or the material
used for final user’s assembly.

BREREH Za#BE I EANE R |
HABRLE  ERFBUIN~RITFRES  TEAH
HMRIZHENEE. MXZHIOKA  HAEER
BHEPHEE.

MATHE , 8%  BRETENRE  BTHEFT
HEEAFSERSIEIRA , BAERIEEEA.

MZIRARBTREREBITRENRERH AR
SERNEAAR , TARTRIEEE.



All specifications and figures are subject to
change without notice.

RATERERNBRRER FRE~miRit
SN, MEREREREK.

l'|(\rru§‘

Manufactured by

SKYRC TECHNOLOGY CO., LTD.
K=FREEE GRYDBIRAE
www.skyrc.com

Printed in China 7504-0270-01




